€Dy T8 Series CPC(Q)D15/18

Engine Powered Fork Lift Truck

Parts Manual
LGSO PIA 22

SHER

Ce

CERTIFICATE



1. 1

2. BEHF RS GENERAL

3. teEhE (9 /:0) TRANSIMISSION ASS'Y.

5. fi£ili% CHARGING PUMP.

6. /)& &% HYDRAULIC CLUTCH

7% & A DIFFERENTIAL

8. IKzIHF DRIVE AXLE

9. Wzh4 C(#jh) DRIVE WHEEL (SINGLE TYRE)

20.

21,

22,

23.

24,

25.

26.

27.

28.

29.

30.

31,

32.

33.

34,

35.

36.

37.

38.

39.

40.

41,

42,

. fHilzh % &% WHEEL BRAKE

 KEHL ENGINE

. TES % AIR CLEANER ASS'Y MOUNT

. ZIES M AIR CLEANER ASS'Y.

. % HIZA% COOLING SYSTEM

. XA 4% EXHAUST SYSTEM

. ¥R A% FUEL SYSTEM

. i Hf STEERING SYSEM

#1i% STEERING WHEEL

# [l STEERING CYLINDER

#11 %4 STEERING SYSEM

#1i # STEERING PIPING

AR5 # Parking brake unit

HuBCHIPE . FEKS FLOOR. SEAT

PIRANLEE 2% BONNET MOUNT

15 #:413) BRAKE LEVEL

i3 % %% MASTER CYLINDER

il I #4545 ACCELERATOR PEDAL

WL &% HYDRAULIC SYSTEM

148 (2W) MAST (2W)

148 (2F) MAST (2F)

148 (3F) MAST (3F)

5
6
4, FHREK . AEE ] INCHING & ELECTRIC-HYDRAULIC VALVE 9
10
1
12
13
15
. YEzh4e W) DRIVE WHEEL (DOUBLE TYRE) 16
17
. Hlzh# S (FD20 25T) WHEEL BRAKE (FD20 25T) 18
19
20
21
22
23
24
25
27
28
29
30
31
32
33
34
1T #4130 54 BRAKE —INCHING CONTROL 35
%) 52 %% MASTER CYLINDER MOUNT 37
38
39
BHFT R () VALVE CONTROL LINKAGE (TWO-THROW ) 40
K E M (S VALVE CONTROL LINKAGE (THREE-THROW) 41
BHFF R (PUIEE)  VALVE CONTROL LINKAGE (FOUR-THROW) 42
i A 45 (4TNE92) HYDRAULIC SYSTEM(4TNE92) 43
44
i)k % 4i (Mazda F2.0) HYDRAULIC SYSTEM(Mazda F2.0) 45
Jilat sk (Mazda F2.0) Shaft - Hydraulic pump(Mazda F2.0). 47
A4 3%V 41 245 TOR-CON OIL COOLING SYSTEM 48
49
51
53
56

43.

144 % 245 (2W) HYDRAULIC SYSTEM MAST(2W))




44,

45,

46.

47.

48.

49.

50.

51,

52,

53,

54,

55,

56.

57.

58.

59.

60.

V4% % %45 (2F) HYDRAULIC SYSTEM MAST(2F)
B

[T42% i % 4 (3F) HYDRAULIC SYSTEM MAST(3F)

57

58

# T (2W) LIFT CYLINDER(2W)

59

H th 2 FHih 1 (2F/3F) FREE LIFT CYLINDER(2F/3F).

61

HETFbEL (2F)  LIFT CYLINDER (2F)

63

TG 2% LIFT CYLINDER MOUNT

64

fRRHEL (2W/2F) TILT CYLINDER (2W/2F)

65

fgAkhEL (3F) TILT CYLINDER (3F)

66

W4 (2W) LIFT CARRIAGE (2W)

67

W4 (2F) LIFT CARRIAGE (2F)

68

W4 (3F) LIFT CARRIAGE (3F)

69

#1{ %% ELECTRIC SYSTEM

4T HEAD LAMP ASS'Y

70

= )54144T REAR COMBINATION LAMP

74

75

T/ FRONT LAMP

{X# %M COMBINATION METER

76

Fike Label

77

78



s
1. ARYEAEH R T 1.56—1.8t T8 R 1% Fh LA M #41 ;
This catalogue collects all the parts (components) in series of 1.5-1.8 ton T8 forklift trucks;
2, WWEMR, ZIEWHAXERES W) S TR TR R . AR AT A

When you order the parts (components), the truck’s Model, factory number ,mast height, code Number of drawing, name and quantity
should be given when ordering the parts or the components ;

3. QEEEHE AR, BRI, WAL B A

It is recommended to use the parts and components made by us for ideal the service and maintenance ;

4y MRS, A RN S R AT SO X Sl AE AR H SRR RE RN — — S TR RAR BT AR VRN T AR Oy ) B T R A B

We reserve the right of the change of the truck in construction for improving our products without notice. For the details of changes,
please consult with sales department of Hangzhou Forklift Truck Co., Itd.



B5 TGRS FAE AR Howk ik VR &i12 RS GENERAL

Item No Part No Description QTY |Remark Supp:\i‘e; Part Remark2 Hor Feot
1 58A00-15T01 MAST (2W) 7% 2w) 1
58F00-15T01 MAST (2F) 7% (2F) 1
58500-15T01 MAST (3F) 1% (3F) 1
2 40200-15T11 DRIVE AXLE R 1
3 18600-15T11 Transmission case WA A 1 CPCD15-18T8 4TNE92
M18600-15T11 Transmission case WA A 1 |cPQD15-18T8 [yaxp3oc2 F2.0
4 10100-15T11 YANMAR Engine YANMAR ££3ei4] 1 |CPCD15-18T8 4TNE92
M10100-15T11 MAZDA Engine MAZDAS L 1 |CPQD15-18T8 F2.0
5 403A0-15T11 STEERING AXLE s 1
6 46500-15T11 Brake &Inching 3 5 AN 1
7 50001-15T11 ;:g‘hi and Counter T 1 |cPc()1sTs
Frame and Counter

50001-18T11 weight AR i T 1 CPC(Q)D18T8




5 B s FAE AR Hot ik BT A #i¥2 fEERE QRO TRANSIMISSION ASS'Y
Item No Part No Description QTY |Remark Supp:\i‘e; Part Remark2 oz Fle 02
1 18600-15T11 Transmission case W AR A 1 CPCD15-18T8 4TNE92
M18600-15T11 Transmission case WA ER 1 CPQD15-18T8 YQXD30C2 F2.0
2 20001-15T11 Packing HE 1 4TNE92
M20001-15T11 Packing HE 1 F2.0
3 05785-10350 Bolt 1232M10x1.25%35 10
4 05782-08250 Bolt 1242M8x25 6
5 00093-1001A Washer,lock #E10 19
6 05785-10500 Bolt #242M10%35 9

7 00093-0801A Washer,lock HES 6




B5

Item No

20

21

22

23
24
25
26
27
28

29

18601-15T11

M18601-15T11

18602-30T11

18603-15T11

18604-30T11

18605-30T11

18606-30T11

08941-3500B

18607-30T11

01235-35310

18603-30T11

01235-28350

18609-30T11

05782-1075A

05782-1055A

05782-1050A

05782-1030A

00093-1000A

00119-1220B

01235-15240

18610-15T11

18611-15T11

18612-30T11

18613-15T11

186C0-15T11

18615-30T11

00276-62060

18616-30T11

00893-2400A

00276-62070

Part No

Case,tor-con
Case,tor-con
Cup
Plug

Tor-con ass'y

FAE AR

Description

AR TR
AS AR ek
i 55

ARS8 R

Charging pump ass'y i 5 R

Gasket

Snap ring
Strainer
O-ring

Plug

O-ring
Gasket

Bolt

Bolt

Bolt

Bolt
Washer,lock
Pin

O-ring
Case,mission
Cap,bearing

Bolt

Plate,lock
Clutch,hydraulic
Shaft,idler
Bearing
Gear,idler

Snap ring

Bearing

#h

435
e 1D
OF%[E35%3.1
1R 1/4"
OF%[E28x3.5
B
$2#£M10x75
124 M10%55
242 M10%50
#242M10x30
#E10
$4B12x20
O 15%2.4
Felk

7K

3

BUA

B Bk
it

4% 6206-2RS
it

24

4% 6207

ik

Remark

4TNE92

F2

VR

Supplier Part
No

YQX30H-0210
YQX30M-0210
YQX30-0210

YQX30-0400

JB/ZQ4446-86
R1/4

YQX30-3000

YQX30-0010
GB894.1-86-35

YQX30-0500
GB1235-76
35x3.1
JBIZQ4446-86
R1/2
GB1235-76
28x3.5
YQX30-0009

GB5783-86
M10x30 8.8
GB5783-86
M10x50 8.8
GB5783-86
M10x55 8.8
GB5783-86
M10x75 8.8

GB93-87-10

GB119-86-
B12x20
GB1235-76
16x2.4

YQX30-0103

#i¥2

Remark2

18600-15T11-KIT |

fEERE QRO
Eo03

24

TRANSMISSION

Fig 03



B5

Item No

30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

45

46
47

48

18617-30T11

18618-30T11

18619-30T11

18620-15T11

00294-32208

00294-30208

18621-30T11

01235-80310

18622-30T11

18623-30T11

18624-30T11

05782-0820A

00093-0801A

18625-30T11

18626-30T11

Y18629-25T11

M18629-25T11

05782-0845A

05782-0840A

18628-30T11

18600-15T11-KIT

Part No

S G

Description

Gear,output
Plate,bearing support
Shim

Shaft,output

Bearing

Bearing

Retainer,oil seal
O-ring

Seal,oil

Nut
Shim
Bolt
Washer
Collar
Pipe oil fill
Plate
Plate
Bolt
Bolt
Gasket

Service kits

SR

)y

it

47k 32208
47k 32208
R FFSE
OF%FE80x3.1
iz

353

e

124 M8x20
HEs

EUEEN

i
SR
R

1212 M8x45
1212 M8x40
R

el Bz A

e

ik

Remark

*

*

o

4NTE92
F2
All¥xParts

VR

Supplier Part
No

YQX30-0102
YQX30-0101
YQX30-0023
YQX30-1000
YQX30-0015

6206
YQX30-0013

GB893.1-86-24

YQX30-0004

YQX30-0002
YQX30-0011
32208

GB93-87-8
YQX30-0003

YQX30-0007

GB5783-86
M8x45
GB5783-86
M8x40

8JB982-77

#i¥2

Remark2

18604-30T11

18604-30T11

fEERE QRO
Eo03

24

TRANSMISSION

Fig 03




B5

Item No

20
21
22
23
24
25
26
27
28
29

18627-30T11

18630-30T11

18647-30T11

18679-30T11

05782-1055A

00971-0801A

186E0-30T11
18651-30T11

05782-0825A

18652-30T11

05782-1040A

05782-0812A

18638-30T11

18639-30T11

18633-30T11

18640-30T11

18641-30T11

18642-30T11

18643-30T11

18644-30T11

18645-30T11

186D0-30T11

18648-30T11

05782-0835A

05782-0855A

05782-0850A

00093-0801A

18649-30T11

01235-09190

00093-1001A

FHAELRR
Description
Operation valve ass'y IR SR
Cover,case Fefbi
Valve,solenoid L
Pin il
Bolt $2HM10%55
Shim #E8
Inching value ass'y T i
Shim ff i
Bolt 22 M8x25
Cover,tor-con AR
Bolt 1242M10x40
Bolt 1232M8x 12
Nipple Bk
Filter,oil VeI
Screw $24TM5%45
Piston i 2E
Spring Eb
Cup LA
Packing,copper iR
Plug ig51/8”
Plug 4838 1/4"
Control ass'y b 18 S P
Gasker )
Bolt 1242M8x35
Bolt 1242M8x55
Bolt 1242M8x50
Shim #E8
Gasket )y
O-ring O 9x1.9
Washer,lock #E10

ik

Remark
All¥xParts
e

*

*

*

*

*

*

*

*

*

*

*

*

*

*

VR

Supplier Part
No

GB5783-86
M8x40

GB93-87-8
YQX30-5000

YQX30-0022

GB5783-86
M8x25

GB5783-86
M10x55
GB5783-86
M8x12

YQX30-4005

YQX30-0300

YQX30-4004
YQX30-4003
YQX30-4002

Q/301 B202-86
JB/ZQ4446-86
R1/4
YQX30-3002

YQX30D-4200

YQX30D-4001

GB5783-86
M8x35
GB5783-86
M6x50
GB5783-86
M8x55

&iE2 FABII L

Eo4
Remark2

18627-30T11 |

18627-30T11 |

18627-30T11

18627-30T11
18627-30T11
18627-30T11
18627-30T11
18627-30T11
18627-30T11
18627-30T11
18627-30T11
18627-30T11
18627-30T11
18627-30T11

18627-30T11

INCHING & ELECTRIC-HYDRAULIC VALVE

Fig,04




5 R FAE AR Hot ik P E S #i¥2 53 B CHARGING PUMP

Item No Part No Description QTY |Remark Supp:\i‘e; Part Remark2 Hos Flo 0

A 18605-30T11 Charging pump ass'y R & i 1 YQX30-3000

1 18653-30T11 Case,pump Rk 1 YQX30D-3000 |18605-30T11
2 18654-30T11 Bushing EIESS 1 YQX30D-3007 [18605-30T11
3 18655-30T11 Washer it 8 YQX30D-3001 |18605-30T11
4 18656-30T11 Seal ol i 1 8JB982-77  |18605-30T11
5 18657-30T11 Snap O-ring oA 1 saigsséigéx& 18605-30T11
6 18658-30T11 Support,starter ®T 1 YQX30D-3006 |18605-30T11
7 00119-0616A Pin EI#456x16 2 5521169'88 18605-30T11
8 18659-30T11 Gear,drive H 1 YQX30D-3003 |18605-30T11
9 18660-30T11 Bushing EES 1 YQX30D-3004 |18605-30T11
10 18661-30T11 Gear,driven Wi 1 YQX30D-3005 |18605-30T11
11 05782-0825A Bolt 1212 M8x25 3 32527:3'86 18605-30T11
12 05782-0835A Bolt 212 M8x25 5 325;33'86 18605-30T11




B5

Item No

20
21

22

186C0-15T11

18662-30T11

18663-30T11

18664-30T11

18665-30T11

18666-30T11

18667-30T11

18668-30T11

18669-30T11

18670-30T11

18671-30T11

18672-30T11

18673-30T11

18674-30T11

18675-30T11

18676-30T11

01235-33735

18677-30T11

00276-20600

18678-30T11

08941-4000A

00078-0808A

186C0-15T11-KIT

TGRS

Part No

FAE AR

Description
Clutch,hydraulic [EReg 2585
Shift,input ANl

Gear,revease
Gear,forward
Plate,end
Spring,return
Seat,spring
Ring,thrust
Ring,thrust
Piston

Plug

Ball,steel
Plate,fricition
Plate,separator
Ring,seel
Ring,seel
O-ring
Snap,ring
Bearing
Bearing,needle
Snap,ring
Screw

Papilionaceous plate

IR U5
LAY i
SR

[ s

[ E 7
LEHEFRA
Jii:223:]

5 %

%

Wke3

e A

20

FHIFA
FHITB

O 33.7x3.5
k3
#7%6206-2RS
TRERAh K
$4E40
125TM8x8
WHEARERE

ik

Remark

o % % %

All¥xParts

P E S
Supplier Part
No

YQX30-1000

YQX30-1100
YQX30-1003
YQX30-1005
YQX30-1001
YQX30-1004
YQX30-1009
YQX30-1008
YQX30-1007
YQX30-1002

YQX30-1010

GB308-89
4.000 G2006

YQX30-1012
YQX30-1013
YQX30-1006

YQX30-1011

GB1235-76
10x3.5

YQX30-1014
6206
K35x42x20
GB894.1-86-40

GB78-95 M8x8

#i¥2

Remark2

186C0-15T11

WA
[E06

HYDRAULIC CLUTCH

Fig 06




B5

Item No

01
02
03
04
05
06
07
08
09
10

20
21

22

18702-15T11
05782-1025A
00093-1001A
18703-25T11
18704-15T11
18705-25T11
18706-15T11
18714-30T11
18708-15T11
18709-15T11
18710-15T11
18711-15T11
18712-15T11
18713-15T11
18717-25T11
00119-0625A
06170-1000A
01235-75310
18715-30T11
18716-25T11
00294-32207
00272-21100

18701-15T11-KIT

TGRS

Part No

FAE AR

Description
Case,cross L.H AR
Bolt #242M10x25
Washer #E10
Cover,bearing R
Gear,side Fe il thi e
Spacer e
Shim #BEA
Shaft,pinon i 4l
Gear,pinon 172 ikt
Case,cross R.H i ZE AR T
Gear,ring i
Bolt 233
Washer,lock B
Washer,thrust 1A 2
Shaft,final pinon gear st
Pin parallel $46x25
Nut $2EM10
O-ring O 75%3.1
Shim Hwp
Gear,spiral vevel BRREA A4
Bearing 7% 32207
Bearing 211
Seal kit LA B RS

ik

Remark

All¥x Parts

P E S
Supplier Part
No

YQX25-2102

GB5783-86
M10x25

GB93-87-10

YQX30-2104
YQX30-2103
YQX30-2002
YQX30-2001

YQX30-2004

GB6176-86
M10x1.25 12.9
GB1235-76
75x3.1

YQX30-0017
YQX30-0017
YQX30-0017

6213

32207GB/T297
94

#i¥2

Remark2

ZEE R
Eo7

DIFFERENTIAL

Fig 07




20

21

22

23*

24*

25*

26*

27*

28*

29*

TGRS

Part No

40200-15T11
402000-15TS11
40201-15T11
40202-15T11
40203-15T11
40204-15T11
40205-15T11
40206-15T11
40207-15T11

40208-15T11

40209-15T11

40210-15T11

00294-30213
40208-30T11
40211-15T11
40203-30T11
40212-15T11
00810-6000A
00858-6000A
40213-15T11
40214-15T11
40215-15T11
40211-15T11
00119-0826A
40217-15T11
40218-15T11
06173-1400A
40219-15T11
00093-1401A
40220-15T11

05783-1035A

Housing,axle
Housing,axle
Plug,rubber
Plug
Half,shaft
Gaeket

Bolt
Hub,wheel
Drum,braking

Bolt

Bolt

Nut

Big bearing,taper
Bearing &oil seal

Bolt

S G

Description

Wit

R FE- AR B
14k %€

9

F 4

]

B

B

LI

R
BRI
AR
4h7&30213
R B R
B

Oil seal UR!ZEEIFB100x125%x12D

Snap ring

Nut

washer locker
Snap ring

Brake ass'y (R.H)
Brake ass'y (L.H)
Bolt

Pin

Nut,hub

Bolt

Nut

Nut,hub
Washer,lock
Fender

Bolt

EEEN
(42 8 M60%2
60

)

HE SR )
B AR ()
AR

$4B8x26

gL

B A
$28M14x1.5
MU BRI BE
BE14

P (D
$212M10%35

ik

Remark

i

Ry

VR

Supplier Part
No

&iE2 R

Remark2

DRIVE AXLE

Fig 09




B5

Item No

30"
31
30+
33"
34+
35%

36

00096-1001A
00093-1001A
06170-1000A
05786-1420A
40221-15T11
40222-15T11
40213-30T11

40400-15T11-KIT

TGRS

Part No

Washer
Washer,lock
Nut

Bolt

Fender

Joint bushing

Plug

S G

Description

BE10
BE10
$28M10
1248 M10x35
P )
e g
EIE

BRI 5T 4

QTY

ik

Remark

All¥xParts

VR

#i¥2

R

DRIVE AXLE




B5 TGRS FAE AR How [ P E S &iE2 R CHRD DRIVE WHEEL ( SINGLE TYRE)

Fig10
Item No Part No Description QTY |Remark

A 21005-15T11-KIT Tyre ass'y 3195929 2

B 21006-15T11-KIT Solid tyre ass'y S i AR 2

1 21002-15T11 Rim,outside st 2

2 21003-15T11 Rim,inside Skt 2

3 06170-1200A Nut $REM12 12

4 00093-1201A Washer,lock HE12 12 2

5 21004-15T11 Bolt AR 12 = /'/

6 21005-15T11 Tire #46.50-10-10PR 2
L)
)
21006-15T11 Solid tyre SEisB46.50 2 & @;
- )
e o .
5 8/ ™~
2,2




B5

Item No

21005-15T11-KIT-IN

21006-15T11-KIT-IN

21005-15T11-KIT-OUT

21006-15T11-KIT-OUT

21005-15T11

21006-15T11

21007-15T11

21008-15T11

21009-15T11

TGRS

Part No

S G

Description

Tyre ass'y-inside PR Ui A
Solid tyre ass'y-inside 1 S0 i A
Tyre ass'y-outside Shae U Ak

Solid tyre ass'y-outside  #hSzaCaflf Ak

Tire s

Solid tyre J0 i
Rim,inside ass'y kit ksyod
Pipe RAIEE

Rim,outside ass'y AN A AR

ik

Remark

6.5-10-10PR
6.5
6.5-10-10PR
6.5
6.5-10-10PR

6.5

VR

#i¥2

W CWD

DRIVE WHEEL ( DOUBLE TYRE)

Fig11



B5

Item No

20
21
22
23

40214-15T11

40215-15T11

4022R-15T11

4022L-15T11

40249-15T11

40227-15T11

40266-15T11

40228-15T11

40267-15T11

40229-15T11

40230-15T11

40231-15T11

40268-15T11

40232-15T11

40233-15T11

40234-15T11

40235-15T11

40236-15T11

40237-15T11

40238-15T11

40269-15T11

40239-15T11

40240-15T11

40241-15T11

40242-15T11

40243-15T11

TGRS

Part No

S G

Description

Wheel brake ass'y(L.H)#Izh35 2/ (H)

Wheel brake ass'y(R.H)$IZ 2/ (&)

Weel cylinder ass'y(Inc.2-11)5IEh 8 9 R 2 &K (B1E2-

Back platel ass'y

Cylinder

Spring

Cup,piston

Piston

Cover,dust

Rod,piston

Cap,screw
Scerw
Cap,dust
Seat,tube

Brake shoe & friction plate
Clearance adjuster

Pawl

Return spring,brake shoe
Guide

Wire unit,spring

Spring

Guide plate

Compression spring seat
Compression spring

Pull rod,compression sprin|

Push rod,hand beaking

B AR AL P

i3 73 AL

e

Iy I
HEYR

I FE AL T A

G IR 4 B
353 T ARET
SRALP R
i3 73 Z ik 2
ass'y(Inc.11) I Eh T EE
i Bt 8 e 2%
L2

il 5l ] 3 3
SAEES

L eni e
I

TR

Jis 9

JisS

JEFEHLAT

Tl AT

ik

Remark

VR

Supplier Part
No

#i¥2

Remark2

4022R-15T11

4022R-15T11

4022R-15T11

4022R-15T11

4022R-15T11

4022R-15T11

4022R-15T11

4022R-15T11
4022R-15T11

4022R-15T11

40214-15T11,
40215-15T11
40214-15T11,
40215-15T11
40214-15T11,
40215-15T11
40214-15T11,
40215-15T11
40214-15T11,
40215-15T11
40214-15T11,
40215-15T11
40214-15T11,
40215-15T11
40214-15T11,
40215-15T11

3 2 ke
E14

WHEEL BRAKE

Fig 14




B5

Item No

25
26
27
28
29

30

31
32
33

34

40245-15T11

40246-15T11

05782-0616A

00093-0601A

40271-15T11

40248-15T11

40247-15T11

40250-15T11

40251-15T11

40252-15T11

40253-15T11

TGRS

Part No

Washer,spring
Snap ring,pin axle
Bolt

Washer,lock
Cover

Cable R.H

Cable L.H

Return spring

S G

Description

Y

LiRzEer]
$242M6x16

#BE6

etk

BN E B ()
HIBME L D
AT

FhilBHAE

AT

(7 7 540 5

ik

Remark

VR

Supplier Part
No

#i¥2 N/ BA (FD20 25T)

E14
Remark2

40214-15T11, |
40215-15T11

40214-15T11, |
40215-15T11

40214-15T11, |
40215-15T11

WHEEL BRAKE (FD20 25T)

Fig 14




B5

Item No

Part No

10100-15T11

M10100-15T11

10100-15TS11

10100-15TK11

00311-10110

11406-30T11

11405-30T11

11401-30T11

11402-30T11

11404-30T11

06178-0010A

05785-1055A

00093-1001A

11200-15T01

M11201-25T01

M11202-25T01

Y16500-25T11

05783-0820A

Yanmar engine
Mazda engine
S4Q2 engine

K21 engine

Bolt

Shim

bushing

Rubber mounts
Rubber mounts
Washer

Nut M10

Bolt

Washer10

Engine support,right
Engine support,right
Engine support,left
air duct

Bolt

S G

Description

YANMAR 4TNE92
Mazda 5 ili#lF2.0
S4Q2 L&l
K21 JRail
$242M10x110
RBNHLIEE B
S

RENHL T AR
RENHL LR
P

$28M10

1242 M10x1.5x55
BE10

RN
REAHUH CF)D
KA D

e

A R

212 M8x20

ik

Remark

F2.0, 4TNE92

4TNE92

F2.0, 4TNE92

VR

Supplier Part
No

#i¥2

Remark2

Kbl
E16

13

ENGINE

Fig 16

o~



B5

Item No

Part No

10012-30T11

10006-15T11

M10006-15T11

321001-15TS11

03651-30T11

10007-15T11

M10007-15T11

321002-15TS11

21400-15T11

M21400-15T11

321000-15TS11

10001-30T11

11000-30T11

05782-1050A

00096-1000A

06170-1000A

00093-1000A

05782-0820A

11003-30T11

10008-30T11

10007-30T11

10010-30T11

00010-30T11

10011-30T11

11002-30T11

Reservior ass'y
House,upper
House,upper
House,upper
Clip
House,lower
House,lower
House,lower
Radiator
Radiator
Radiator

Rubber,lower

Rubber,upper
Bolt

Washer

Nut

Washer

Bolt

Outlet pipe
Outlet
Rubber wash
Reservior
Clip

Cap of radtator

washer

FAE AR

Description

A FH AR
(6% 5 0
i K
R K
WM L4 5 P35-51
i K
MR
MK
A SR

e

35959
AR B
TRAH T IR 2
TRAA LR 2
1242 M10x50
HBE10
$28M10
#E10

1242 M8x20
K

thAkH

e

KA
WERLLRFE P10
KA

Gy

ik

Remark

ALL>x PARTS

$4Q2

$4Q2

$4Q2

VR

N163-330100-
000

#i¥2

Remark2

10012-30T11
10012-30T11

10012-30T11

HH R
E17

COOLING SYSTEM

Fig 17



B5

Item No

Part No

20600-15T11

M20600-15T11

312000-15TS11

13002-30T11

13001-30T11

00097-0800A

00093-0800A

06170-0800A

20800-15T11

20700-15T11

311000-15TS11

10002-30T11

20601-25T11

M20601-25T11

05783-1050A

00097-1000A

06170-1000A

00093-1000A

06170-1000A

Pipe ass’y
Pipe ass’y
Pipe ass’y
U-bolt
Stopper
Washer
Washer
Nut
Muffler
Muffler-high
Muffler
Rubber
gasket
gasket
Bolt
Washer
Nut
Washer

Nut

FAE AR

Description

HAE B
A
HAE B

559

R

R

BES

HES

$25M8

RERER: Y585
SRR ()
RERER: Y585

T AR A
HA
He

21 M10x40
#E10
$28M10
BE10
$28M10

ik

Remark

S4Q2

option

$4Q2

P E S
Supplier Part
No

#i¥2

Remark2

HARG

E18

EXHAUST SYSTEM

Fig 18




5 B s FAE AR ok [ %E BT A #i¥2 7 IR A R AIR CLEANER ASS’ Y MOUNT
Supplier Part

Item No Part No Description QTY |Remark No Remark2 Fig20
1 Y10005-25T11 House,outlet bt g 1
M10005-15T11 House,outlet R R 1
330002-15TS11 House,outlet PR AE 1 S4Q2 4
2 06476-30T11 Clip WAL+ 5 P64-76 2 /
3 00093-0800A WASHER HES 3
4 19900-15T11 Air cleaner PR S 1
5 73708-15T11 Cover R 1
6 00072-30T11 Clip WML+ D72 2
7 10004-15T11 House,inlet st Sk 1
330001-15TS11 House,inlet IR 1 S4Q2

8 06170-0800A Nut $25M8 3




B5

Item No

19900-15T11

19901-15T11

19903-15T11

TGRS

Part No

Air cleaner
Cover

Filter,element

S G

Description

ik

Remark

VR

Supplier Part
No

#i¥2

Remark2

19900-15T11

RS AL1990030T11

E20

AIR CLEANER ASS’ Y

Fig 20




B5

Item No

50309-30T01

00982-24000

17302-15T11

17400-15T11

05782-0816A

00012-30T11

00015-30T11

08440-30T11

06240-30T11

08250-30T11

00015-30T11

00093-0800A

50009-30T11

50013-30T11

17301-30T11

TGRS

Part No

Plug

Washer
Packing/Gasket
Plate/Cover,tank
Bolt M8X1x16
Clip ®12

Clip ®15
House ¢8x440
House ¢6x240
House ¢8x250
Clip ®15
Washer

Cap

Rubber

Sedimentor

FAE AR

Description

TR gE
HEH24

TR 5 B
i A o R
1242 M8X1x16
WAL+ 5 P12
WAL+ FE D15
B 8x440

B 6x240

B 8x250
WAL+ D15
HES

Jnith
it 4
AR I 3

ik

Remark

4TNE92

VR

Supplier Part
No

#i¥2

Remark2

Wi H %
E21

FUEL SYSTEM

Fig 21




B5

Item No

20
21
22
23
24

25

40300-15T11

TGRS

Part No

50012-15T11

40302-15T11

40A00-15T11

05786-1440A

00093-1400A

40328-15T11

40326-15T11

40304-15T11

40321-15T11

40327-15T11

40306-15T11

40315-15T11

40317-15T11

05782-0818A

00093-0800A

05782-1040A

06170-1200A

40314-15T11

40310-15T11

06171-10125

00093-0800A

00971-0800A

40316-15T11

40319-15T11

FAE AR
Description
Axle ass'y e AR R
Fitting grease LI A
Knuckle R.H. ass'y A 14T R

Steering cylinder ass'y
Bolt

Washer
Support
Bushing
Shim

Shim

Shim

Shim
Seal,oil
Fitting grease
Bolt
Washer,lock

Bolt

Washer,lock
Washer
Bushing

Pin

o R
248 M14x1.5x40
HE14
iR

i

R

R

PR

e T R A AR
BiiEz )

5 35 N
$21M6x12
#E6

1242 M10%1.25%40
$28M10x1.25
[e3:7:3]

Pk
$2gM8x1
HES

BES

EEES]

BURH

ik

Remark

VR

Supplier Part
No

#i¥2

Remark2

e

STEERING AXLE

Fig 22




B5

Item No

26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43

44

45

46

00119-1020B

40309-15T11

40308-15T11

06171-3220A

00971-3000A

00092-63550

00297-30206

00297-30208

40305-15T11

40303-15T11

00290-94332

00301-51208

40313-15T11

05782-1240A

00971-1200A

00093-1200A

40317-15T11

40320-15T11

40307-15T11

40301-15T11

40322-30T11

40323-30T11

40300-15T11-KIT

TGRS

Part No

TR

Description

Washer

Pin

Bearing
Bearing

Seel

Pin,king
Bearing
Bearing
Knuckle L.H. ass'y
Bolt
Washer,lock
Washer
Fitting grease
Bearing

Link

Link

Bolt

Nut

Seal kit

$48x20

Fankin s

LE
$REM24x2
HE24

$H5x45

##7% 30206
##7%30208

LEL e
EURTER ]
REHIE 942/25
S HE 7 BR R B A
e i R
124EM12x40
HE12

HE12
EEESClH
XH54H& GE15ES
EAF(E )

A CHD
HLEIFIE M14X1.5-48

BEIFHE M14X1.5

He L

ik

Remark

ALL>x PARTS

VR

Supplier Part
No

#i¥2

Remark2

e

STEERING AXLE

Fig 22




B5

Item No

43402-15T11-KIT

43401-15T11

43402-15T11

43403-15T11

43404-15T11

43405-15T11

43406-15T11

06170-1200A

00093-1200A

TGRS

Part No

Tyre ass'y
Rim, inside
Tire
Rim,outside

Bolt

Washer,lock

S G

Description

FAAUR KA
IOk

4 B45.00-8-10PR
Pix i

BRI
PR
AR
$28M12

HE12

ik

Remark

VR

Supplier Part
No

#i¥2

Remark2

Eidukiie
E23

STEERING WHEEL

Fig 23




B5

Item No

40A01-15T11

40A02-15T11

40A03-15T11

40A04-15T11

40A05-15T11

01235-48355

01235-47355

40A06-15T11

40A07-15T11

40A08-15T11

40A00-15T11-KIT

TGRS

Part No

FAE AR

Description
Steering cylinder % 16 I R
Piston rod ass'y T FEFT AR
Cap i
Seal,dust B[40
Y-ring YEIZEI B 40x50%6
O-ring ORIZ 1 48.7%3.55
O-ring ORI Z [ 47.5%3.55
Seal,slipper SRR
Body,steering cylinder L fa R
Bearing M 4hE 4030

EEAnPERE2Ea0N

ik

Remark

RO -

All¥xParts

P E S
Supplier Part
No
Z1505-00060
Z6053-05003

H24C4-52002

H24C4-
52001Sa

B6152-00065

LBH-50

H24C4-
52153Sa

Z6003-07003
24329-45591

22658-52301

#i¥2

Remark2

He L
E124

STEERING CYLINDER

Fig 24



B5

Item No

20
21
22

23

48009-30T11

48200-30T11

48800-30T11

24800-30T11

24004-30T13

24005-30T13

48900-30T11

41000-30T01

40002-30T11

48003-30T01

48007-30T01

40003-30T11

48002-30T01

48006-30T01

00097-0801A

00093-0801A

06177-0800A

06170-1200A

00093-1201A

48008-30T11

40001-30T01

48005-30T11

48004-30T11

TGRS

Part No

Horn Button
Steering wheel
Column
Combination meter
Switch,direction
Switch,light
Lever left
Pin,lock
Spring
Axle,knob
washer,lock
Spring

Bolt

Lever ,right
washer
washer

Nut

Nut

Shim

Shim

Bolt

Rubber gasket

Rubber shim

S G

Description

W\

J7

e R AR
AR R
JimAEFFR
ITHALETFR
FeF R AL
AT
1 i R 3
BHEFARM
E <10

1 e T3
eSS 2
AT

HES

BES

$25M8
$28M12
BE12
B R T 2
1) 35 18 5 gt
s ThES
e

ik

Remark

VR

Supplier Part
No

#i¥2

Remark2

e R %

STEERING SYSEM

Fig 25




B5

Item No

05787-0816A

52104-30T01

01235-17265

68500-30T11

82100-15T11

01319-30T11

68400-30T11

01235-17265

48100-30T12

68300-30T11

69E00-15T11

69F00-15T11

69G00-15T11

52105-30T01

05787-0825A

691A0-30T11

TGRS

Part No

Bolt

Clip,oil pipe
O-ring
Connector
Hose

Clip
Connector
O-ring
Orbitrol
Connector
Hose H.P.
Hose H.P._left
Hose H.P.right
Clip

Bolt

Connector

S G

Description

21 M8x16
Ak

OB 17x2.65

e Ak Sk
1381 ¢8x2100
*HED13-19

e ) 3 i Sk
OB 17x2.65
e

e ) 5 %Sk
10 35 IR R
HEEEERE (&)
HEEEERE (A)
(R

1212 M8x25

Fe ik

ik

Remark

VR

Supplier Part
No

#i¥2

Remark2

Fel B
[E26

STEERING PIPING

Fig 26




5 B s FAE AR How [ BT A #i¥2 ER YIRS FRAME COUNTER WEIGHT
Item No Part No Description QTY |Remark Supp:\i‘e; Part Remark2 m2r Fez
1 50100-15T01 Frame = 1 4TNE92
M50100-15T01 Frame Eze 1 F2.0
510000-15TS01 Frame Zem 1 [s4Q2
2 |50500-15T02 g?p";g:a“o" meter eIV 1
3 50002-15T12 Cover R 1
50002-15T12G Cover-high KA AR (L) 1
4 50011-30T11 Cap [ICER: 1
5 50001-15T11 Counter weight S 1 [cPc()p15T8
50001-18T11 Counter weight P 1 CPC(Q)D18T8
6 52400-30T01 Pin Ak 1
7 50010-30T01 Washer F- i 7 2 1
8 00093-3001A Washer,lock HE30 1
9 05785-24120 Bolt 1232 M24x120 1 CPC(Q)D15T8
05785-24150 Bolt 1232 M24x150 1 CPC(Q)D18T8
10 51600-30T11 Bolt ZAE 3 B A 2
11 44300-30T11 Brake level ass'y Tl 2h B R 1
12 00093-0801A Washer,lock #HES 2
13 05782-0820A Bolt 122 M8x20 2
14 00093-0801A Washer,lock #E8 4
15 05782-0830A Bolt #242M8x30 4




B5

Item No

TGRS

Part No

53000-15T01
50012-15T11
56000-15T01
50100-15T01

M50100-15T01

57000-15T01
50004-30T01
50007-15T12
50008-15T12

50003-30T01

EP/40300052

EP/40300058
EP/40300025
EP/40300026
05782-0835A
00093-0801A

06170-0800A

Plate

Gasket

braket R

frame

frame

braket L
Treadboard Right
Cap

Cap

Treadboard Left

Arm

seat belt
Seat

Seat

Bolt
Washer,lock

Bolt

S G
Description

T HLAR S

HR A

A EL AR AR
TR RN
ERRHE B

JE R

T BB

IARIEE

Al

i AR 2

HF CTERTF)
REH(TEHE)
B (SCITH REWH Rk
F)

EE#GS12

12 M8x35

HES

$2EM8

ik

Remark

P E S
Supplier Part
No

M6x16

#i¥2

Remark2

With seat

With seat

SRR Rk

é .."T_‘_ e ::-:'_

\ S

e




B5

Item No

65500-15T11

65700-30T11

65502-30T01

05781-0820A

65200-15T11

65504-30T11

05781-0820A

65400-30T11

65300-30T11

52300-30T11

52304-30T11

653A0-30T11

00971-0801A

00093-0801A

06177-0800A

65501-30T11

HEEL

Description

Bonnet

Cable of open engine
cover

braket

Bolt

Hinge

Cover

Bolt

Plate,lock
Shock,absorber L
Locker

Spring, locker
Shock,absorber R
washer

washer

Nut

braket

RENHLELLAF
BlE -5 0= EvA- 95853
212 M8x20
535974
Belhisk

1242 M8x20
BT ER
SWEBM(E)
BT AR

[ ENENA S
SWERR(E)
BES

HEs

2 M8
1% AR

%k

Remark

P E S
Supplier Part
No

#i¥2

Remark2

PR 5 e

BONNET MOUNT

Fig 29




B5

Item No

20
21
22
23

44300-30T11

44301-30T11

44302-30T11

44303-30T11

44304-30T11

44305-30T11

44306-30T11

44307-30T11

44308-30T11

44309-30T11

44310-30T11

44311-30T11

44312-30T11

44313-30T11

44314-30T11

44315-30T11

00097-0800A

00896-0800A

05782-0850A

05782-0870A

00093-0800A

06177-0800A

00882-0818A

00091-1620A

R

Part No

Brake level ass'y

Bracket

Level

Sleeve
Ring
Stopper
Sleeve
Lock plate
Rod
Grip
Spring
Washer
Shaft
Washer
Circlip
Bolt
Bolt

Washer

FAE AR

Description

T 3 AR
ER B2 5%
FAR IR R
BB B
R EEAR
OB
PRA 4 5

[ Jea S
PRAZIR M bt

[ dea s o
HihR

AT SR
SR

Ei 5

Je ek Fr
Hifil

HES

+#8

242 M8X50
242 M8X70
HE8
12HM8
$H%8x18

FFO$1.6x20

ik

Remark

VR

Supplier Part
No

#i¥2

Remark2

44300-30T11

44300-30T11

44300-30T11
44300-30T11
44300-30T11
44300-30T11
44300-30T11
44300-30T11
44300-30T11
44300-30T11
44300-30T11
44300-30T11
44300-30T11
44300-30T11
44300-30T11
44300-30T11
44300-30T11
44300-30T11
44300-30T11
44300-30T11
44300-30T11
44300-30T11

44300-30T11

4 3l

&30

BRAKE LEVEL

Fig 30




B5

Item No

20
21
22
23

24

05782-10100

00097-1001A

34400-15T11

06170-1000A

05782-1045A

06170-1200A

73720-30T11

05782-10110

05782-0825A

46502-30T11

46503-30T11

40005-30T11

00091-3216A

00097-0800A

00882-08240

465A0-30T01

46603-30T11

46501-30T01

00882-08300

46504-30T11

00091-3216A

00097-0801A

00882-08240

466A0-30T01

Bolt
Shim

Cabel ass'y

Switch,brake
Bolt

Bolt
Bushing,nylon
Spring,inching

Bushing

Slight trivel pedal
absorber
Bushing

Pin

Pedal gasket
Pin

Shim

Pin

Brake pedal

HEEL

Description

1242 M10x100
BE10
[CEE: S (E e 9580
$28M10

421 M10x45
$28M12
HEFF R

242 M10x110
21 M8x25

B HAF1612
T
B8/8%7% 0808
$43.2x16

BES

$H4h8x24
TR

ARl

LB
$H%H8X30
AR 2
$#43.2x16

HES

tHim8x24

B AR

%k

Remark

P E S

Supplier Part
No

#i¥2

Remark2

A7 241 3 5 BB ER

E31

BRAKE —INCHING CONTROL

Fig 31



B5

Item No

25
26
27
28

29

46601-30T01

46602-30T11

46504-30T11

00097-0801A

00091-3216A

Pin,clevis
Spring

Pedal gasket
Shim

Pin

T A

Description

Kihz
[ 3 33
IR
#BE8

$43.2x16

%k

Remark

P E S

Supplier Part
No

#i¥2

Remark2

A7 241 3 5 BB ER
31

BRAKE —INCHING CONTROL

Fig 31




B5

Item No

68903-30T01

05787-0816A

68900-30T01

06170-0600A

68902-30T01

68800-30T11

05787-0630A

06170-0800A

68600-15T11

46200-15T11

46300-15T11

Hose

Bolt

Support

Clip

Support ring
Tank,reserve
Bolt

Nut

Master cylinder
House,left

House,right

T A

Description

i

212 M8x16
AR I8 E AR
D
iR [ 58 R
LIEIRHE
242 M6x30
$25M8
[IEiNSE S
EHIEhmE
il B

%k

Remark

P E S

Supplier Part
No

#i¥2

Remark2

il 23 e A 2 e
E32

MASTER CYLINDER MOUNT

Fig 32




B5

Item No

68600-15T11

68601-15T11

68602-15T11

68603-15T11

68604-15T11

68605-15T11

68606-15T11

68607-5T11

68608-15T11

68609-15T11

68610-15T11

68611-15T11

68702-30T11

68613-30T11

68614-30T11

68615-30T11

68616-30T11

TGRS

Part No

Master cylinder
Body
Ring,stopper
Piston
Cup,secondary
Spacer,cup
Cup,primary
Sear,spring
Spring
Valv,check
Seat,valve
Boots
Rod,push
Clevis

Nut
Bushing,rubber

Union

S G

Description

[EiRsEs
(2R
JIRZIEN

L5
L]
6 i
Sk
HERF
XH
42 8M8
i EaE
sk

ik

Remark

VR

Supplier Part
No

#i¥2

Remark2

68600-15T11
68600-15T12
68600-15T13
68600-15T14
68600-15T15
68600-15T16
68600-15T17
68600-15T18
68600-15T19
68600-15T20

68600-15T21

68600-15T23
68600-15T24
68600-15T25

68600-15T26

i3 5
E33

MASTER CYLINDER

Fig 33




B5

Item No

18300-15T11

18100-15T11

05781-0816A

05781-0610A

00097-0600A

46505-30T11

00097-0600A

00882-06150

00091-0216A

18200-15T11

M18200-15T11

Pedal

Control ass’y
Bolt

Bolt

Washer
Ruber
Washer

Pin

Pin

Soft shaft

Soft shaft

TG

Description

JTTEERR

JHI TR SR
212 M8x16
21 M6x10
BE6
bk
BE6
$H4h6x15
$#42x16

R TRETR-$5959
iIRETA$535

ik

Remark

P E S

Supplier Part
No

#i¥2

Remark2

B ACCELERATOR PEDAL

34 Fig 34

e

[




B5

Item No

20
21

22

05787-0820A

69401-30T01

06170-1000A

00093-1001A

69404-30T01

00882-08240

694E0-30T01

694D0-30T11

00091-12120

00097-0501A

40004-30T01

00097-0801A

00091-0220

00882-08240

69402-30T01

69403-30T01

694A0-30T01

694B0-30T01

694C0-30T11

69500-30T11

40007-30T01

69700-30T01

Bolt

Bracket L.H.
Nut

Washer
Bushing,nylon
Pin

Joint
Knob,tilting
Pin,cotter
Shim

Pin

Shim
Pin,cotter
Pin

Bracket R.H
shaft,control
Lever,lift
Levertilt

Knob, lifting

Multi-way valve(two-
throw)

Cover

Braket

HEEL

Description

212 M8x20
7l E SR
$28M10
BE10
REREE @12
$H4h8x24
SEFERF SR
ATk
FO$E1.2x12
BES5

Bifh R
BES
FFO$H2x20
$H4h8x24

2 32
BN FHRIELEAT
BT HRAAT Lk
URHRAFT 2k
[EAERIEES
LRI (I
e

[l 5

%k

Remark

P E S

Supplier Part
No

6048-10021

#i¥2 BROFFEARL (I VALVE CONTROL LINKAGE (TWO-THROW)

35 Fig 35
Remark2
g
I )
22
b
0



5 R S GEAS ok [ %E Supplier Part #i¥2 BHYFF R (S VALVE CONTROL LINKAGE (Three-THROW)
Item No Part No Description QTY |Remark No 36 Fig 36
Remark2
1 05787-0820A Bolt 1242 M8x20 4
2 69401-30T01 Bracket L.H 7 [ 5 1
3 06170-1000A Nut $28M10 1
4 00093-1001A Washer HE10 1
5 69404-30T01 Bushing,nylon REREE @12 6
6 694A0-30T01 Lever,ift TR AR SR 1
7 694B0-30T01 Levertilt HAHR AR R 1
8 694F0-30T01 Lever,third E‘?J%’ BERRRUF L 1
9 694C0-30T11 Knob, lifting EFHF R 1
10 69403-30T01 Shaft, control RN THAEERT 1
11 00882-08240 Pin $Hih8x24 3
12 69402-30T01 Bracker R.H. £ [ 52 S 4 1
13 00091-0220 Pin,cotter FFO$52x20 3
14 00097-0801A shim HES 3
15 694E0-30T01 Joint HEPERT AR 3
16 694D0-30T11 Knob,tilting [E=EauEs 1
17 694G0-30T11 Knob,sideshift 55 FHIER 1
18 00091-12120 Pin,cotter FOsh1.2x12 3 23
19 40004-30T01 Pin B CBRAFT) 3
20 00097-0501A shim HES5 3 4
21 695A0-30T11 mt‘;‘\:v‘)”ay valve(third LHBIE (S 1 0
22 40007-30T01 Cover FaEe 3 6048-10021
23 69700A-30T01 Braket I 52 B 1 0 M




B5

Item No

20
21
22
23
24

25

05787-0820A

69401-30T01

06170-1000A

00093-1001A

69404-30T01

694A0-30T01

694B0-30T01

694F0-30T01

694G0-30T01

694C0-30T11

69403-30T01B

69402-30T01

00882-08240

00091-0220

00097-0801A

694E0-30T01

694D0-30T11

694G0-30T11

00091-12120

40004-30T01

00097-0501A

695B0-30T11

694C3-30T11

40007-30T01

69700B-30T01

HEEA
Description
Bolt $24#M8x20
Bracket L.H. 7 [ E S 4R
Nut $2EM10
Washer #BE10
bushing,nylon REREE @12

Lever,lift
Lever tilt
Lever,third
Lever,fourth
Knob, lifting
Shaft, valve
Bracket R.H.
Pin
Pin,cotter
Shim

Joint
Knob,tilting
Knob,sideshift
Pin,cotter
Pin

shim

Multi-way valve(fouth
throw)

Knob,fourth valve
Cover

Braket

PETHHRAPAT Bk

TR AT Sk
MFB/E= R RIRYITF 2

ﬁﬁéﬁﬁﬁkﬁgm‘/%@%
B

T TR

RN THAEREAT
Al 7 3
$H4h8x24
FFO$H2x20

BES

SRR SR

A AR

IEEER TR
FO1.2x12

Bifh RO
BES

LR EE (B
2 HTFRER

kS

[ 5

%k

Remark

P E S

Supplier Part
No

6048-10021

#i¥2

Remark2

BROFF R (YD
E37

VALVE CONTROL LINKAGE (FOUR-THROW)

Fig 37




FE5

Item No

20
21
22
23
24
25
26
27
28
29

30

69800-30T11

69J00-15T11

69H00-15T11

69804-30T11

69805-30T11

05781-0830A

69E00-15T11

50010-30T11

00160-30T11

35410-30T11

69003-30T11

12120-30T11

69900-15T11

69806-30T11

69B00-15T11

52104-30T11

69004-30T11

05787-0816A

00097-1001A

69013-30T11

05786-0820A

69005-15T11

17303-15T11

05781-0816A

17502-30T11

17500-15T11

00987-2400A

50306-30T01

Y69100-25T11

69300-30T11

TS

Part No

Steel pipe ass'y

Hose H.P.
Hose H.P.

Rubber
Bushing

Bolt

Hose H.P.
Oiling cap ass'y
Clip

Clip

Hose

Hose

Steel pipe ass'y
Clip

Hose H.P.

Clip

Hose

Bolt

Washer

oil measuer
Bolt

Hose H.P.
Cover gasket
Bolt

Strainer

Cover Plate ass'y
Gasket

Plug

Hydraulic pump

Connector

RS R

Description

AR L4 SRk
GREL S R (HD

AT A R (KD

e

W

212 M8x30

o ) 5 o R R

PIIRE ¥ 585
WML 95 99-16
WML+ §E 35-41
SO A b [l
B 912x1200
O3 [l A B PR
EL

3 e 3 e L A
IR HE I e
SPECAE T R
212 M8x16
BE10

WU R

21 MBx1x20
LSt (e SRk
TR I A A A
212 M8x16
WA

TP 1A 73 8 B
HEH24
THCIH 0

[t

TR sk

&k

Remark

W72

Supplier Part
No

23657-53101G

M8x1x20

&ix2

Remark2

RE R (ATNE92)

[E38

HYDRAULIC SYSTEM (4TNE92)

Fig 38




T

=1
£l

Item No

31

32

33

34

35

01235-17265

01235-28355

69200-30T11

05782-1050A

00093-1001A

TGRS

Part No

O-ring
O-ring
Connector

Bolt

shim

e SR A

Description

OB 17x2.65

Of[€28x3.55

T B Sk

1242 M10x50
#E10

Eo[AE

Remark

P E S

Supplier Part
No

SGP1A31.9D2
H9-R438
SGP1A31.9D2
H9-L438

#i¥2

Remark2

HYDRAULIC SYSTEM

Fig 38




B5

Item No

20
21
22
23
24
25
26

27

Part No

69800-30T11

69H00-15T11

69J00-15T11

69804-30T11

69805-30T11

05787-0830A

69E00-15T11

50010-30T11

00160-30T11

35410-30T11

69003-30T11

12120-15T11

69900-15T11

69806-30T11

M69006-15T11

52104-30T01

69004-30T11

05781-0816A

69013-30T11

00097-0801A

05786-0820A

M69005-15T12

17302-15T11

05782-0816A

17502-30T11

17500-15T11

00987-2400A

Steel pipe ass'y

Hose H.P.
Hose H.P.

Rubber
Bushing

Bolt

Hose H.P.
Qiling cap ass'y
Clip

Clip

Hose

Hose

Steel pipe ass'y
Clip

hose

Clip

Hose

Bolt

oil measuer
shim

Bolt

Hose H.P.
Cover gasket
Bolt

Strainer

Cover Plate ass'y

Gasket

FAE AR
Description
AL 4 Ak

RVEL TG R B D
RVELEE AT (K
i

WL

1232M8x30

e ) 35 00 PR R
i 7 A
WL+ 5 99-16
RN L 56 035-41
I3 O3 b [l
& 912x1200

53 T8 1 o 0
L

A A
TR BE e
SYECHES T
1242 M8x16
R

HES

242 M8x1x20
Vit
AR B R

124 M8x16

P
VRS 5 B

HEH24

ik

Remark

1600

VR

Supplier Part
No

#i¥2

Remark2

17302-15T11

RIE Z % (Mazda F2)

[E38-1

HYDRAULIC SYSTEM(Mazda f2)

Fig 38-1




B5

Item No

28
29
30
31
32
33
34
35
36
37
38
39

40

50306-30T01

M69100-30T11

M11600-15T11

01235-28355

M11700-15T11

M11500-15T12

05782-1040A

00097-1001A

00093-1001A

M699A0-15T11

M69004-15T11

05781-00820

00093-0801A

Part No

Plug
Hydraulic pump
Connector
O-ring
shaft
Connector
Bolt

shim

shim

pipe

Hose

Bolt

shim

S G

Description

et E

i

i 23k 4 3k
OF%[E28x3.55
1Bl

i 3 % Sk Bk
121 M10x40
HE10

BE10

i AN R
PG T A
1242 M8x20

HES

ik

Remark

P E S
Supplier Part
No

CBFZ-
F32AFXH

#i¥2

Remark2

JRIE Z % (Mazda F2.0)

[E38-1

HYDRAULIC SYSTEM(Mazda)

Fig 38-1



B5

Item No

M11703-25T11

M11701-25T11

00893-2000A

05785-0820A

00093-0801A

M11702-15T11

05781-00835

06170-0800A

05781-00825

M11705-15T11

M11706-15T11

Part No

shaft

flange

Snap ring

Bolt M8x1.0x20
shim

flange

Bolt

Nut

Bolt

flange

flange

FAE AR

Description

e
A 3
420

1242 M8x1.0x20
BES
MM (DD
1212 M8x35
$25M8

1212 MBx25
e TR
OGS ()

ik

Remark

VR

Supplier Part
No

GB893.1-86

#i¥2

Remark2

M11700-15T11
M11700-15T11
M11700-15T11
M11700-15T11
M11700-15T11
M11700-15T11
M11700-15T11
M11700-15T11

M11700-15T11

M11700-15T11

71 85 Bkl (Mazda F2.0)

[E38-2

RENPURE

Shaft - Hydraulic pump
Fig 38-2




B5

Item No

690A2-15T11
M690A2-15T11
690A3-15T11
M690A3-15T11
690A4-30T11
690A5-30T11

690A6-30T11

TGRS

Part No

690A1-30T11

Clip
Hose,cooling
Hose,cooling
Hose,cooling
Hose,cooling
Band
Connector

Seal

S G

Description

WML 95 @13-19

=
3
pit
=

:
b

el

=
o

=

wa

=
o

A

#H$L 7 ZD200x8

=
o

LBk
HATHEE14

ik

Remark

VR

Supplier Part
No

#i¥2

Remark2

ARSI H R G
E39

TOR-CON OIL COOLING SYSTEM

Fig 39



B5

Item No

59100-15T01

110000-15TS01

59200-15T01

58A03-30T11

58A04-30T01

59117-15T11

05782-0820A

00093-0801A

58A08-15T02

01153-1045L

58A03-15T11

58A02-15T01

00093-1601A

05785-1470A

59A00-15T11

59500-15T01

58300-15T11

58300-15330

58300-15400

586A0-15T11

59120-30T11

Mast,outer
Mast,outer
Mast,inner
Plate,guide
Shim, adjusting
Roller

Bolt

Washer

Pin axle

Cup

Bushing
Cap,bearing
Shim

Bolt

Roller
Carriage ass'y
Lift cylinder
Lift cylinder
Lift cylinder

Tilt cylinder

side roller

FAE AR

Description

FARES
FARES
[SIRES

iR

wE

4242 M8x20
BES

ARk R AT
hAR45°
[RESCN
K i
#HE16

424 M14x1.5x70
W

b
L A
TSR
T L
A

s

ik

Remark

A

P E S
Supplier Part
No

180706KT

CN-4

#5x2 [REREND)

Remark2 &40

MAST (2W)

Fig 40




B5

Item No

58A00-15T01

15-2W330-58A00

18-2W330-58A00

15-2W400-58A00

18-2W400-58A00

FAE AR

Description

175 (2W) BERFI Mast(2W) Series

MAST ASSY

MAST ASSY

MAST ASSY

MAST ASSY

MAST ASSY

[RES 535

QTY

ik

Remark

2W300

2W330
2W330
2W400

2W400

VR

Supplier Part
No

#i¥2 7% (2w)

&40
Remark2

MAST (2W)

Fig 40




B5

Item No

20

5F100-15T01

11F000-15TS01

5F200-15T01

58A03-30T11

58A04-30T01

59117-15T11

05782-0820A

00093-0801A

58A08-15T02

01153-1045L

58A03-15T11

58A02-15T01

00093-1601A

05785-1470A

59A00-15T11

59500-15T01

5F300-15T11

5F300-15330

5F300-15360

58600-15T11

59120-30T11

5F700-15430

5F700-15480

5F700-15360

5F400-15T11

5F400-15330

5F400-15360

Mast,outer
Mast,outer
Mast,inner
Plate,guide
Shim, adjusting
Roller

Bolt

Washer

Pin axle

Cup

Bushing
Cap,bearing
Shim

Bolt

Roller
Carriage ass'y
Lift cylinder
Lift cylinder,left
Lift cylinder,left
Tilt cylinder
side roller

free lift cyl.
free lift cyl.
free lift cyl.

Lift cylinder,left
Lift cylinder,left

Lift cylinder,left

FAE AR

Description

FARES

FARES

[SIRES

TR

wE

1244 M8x20
BES

ARk R AT
hAR45°
[RESCN
K i
#E16

122 M14x1.5x70
W

b
EFHHEL(G)
fabisii i@ sp)
TR )
AR T
s
AT T
AT T

i THiT
T ()
TR ()
TG ()

ik

Remark

3 TR R B A

2F300
2F330

2F360

2F300
2F330
2F360
2F300
2F330

2F360

P E S
Supplier Part
No

180706KT

#i¥2 1% (2F)

Remark2 Ea1

MAST (2F)

Fig 41

20




FE5

Fm S FHFAR Holt & P EMS #ix2 1% (2F) MAST (2F)
. 141 Fig 41
Item No Part No Description QTY |Remark SUDD:\'ISJ Part Remark2
1742 (2F) BE RS Mast(2F) Series
5F000-15T01 Mast Ass'y MRBMR 1
2F330-5F000 Mast Ass'y (k=94 1
2F350-5F000 Mast Ass'y (k=94 1 ¥
&
4 1
18 :
£
R3]
L
I oy
1
10 16
\ '\1

20




B5

Item No

20
21
22
23
24
25

26

57S800-15T01

11S000-15TS01

56S00-15T01

55800-15T01

59A00-15T11

55801-15T01

58A03-15T11

58A02-15T01

58A08-15T02

58A04-30T01

57511-30T01

58A03-30T11

59800-15T11

08942-4000B

05782-0820A

00093-0801A

01153-1045L

05785-1470A

00093-1601A

05782-0820A

00093-0801A

00070-1030A

00093-1001A

00119-1230B

59A00-15T11

54500-15T01

48S00-15T11

48500-15430

L AIR
Description
Mast,outer FARES
Mast,outer FARES
Mast,middle EIREY
Mast,inner MR
Roller wE
Cup,chain [RIRES: 301
Bushing [RESCN
Cap,bearing R G
Pintilt cylinder fiUAek i R
Shim, adjusting R A
Three way connector =i
Plate,guide TR
Sheave i
Clip F#40
Bolt 1232 M8x20
Washer #HES
Cup SFRA5°
Bolt 242 M14x1.5x70
Shim HE14
Bolt 1232 M8x20
Washer HES
Bolt #2$TM10x1.25x25
Shim #E10
Pin $4D12x30
Roller R
Carriage ass'y b
Lift cylinder AT
Lift cylinder LT T

ik

Remark

3 TR R B A

780307

3F450

3F430

P E S
Supplier Part
No

K258111000

#i¥2

Remark2

26

1% (3F)
E42

MAST (3F)

Fig 42




B5

Item No

27

28

29

30

48S00-15480

48S00-15500

48S00-15550

48S00-15600

58S00-15T11

58S00-15T12

5F700-15T11

5F700-15430

5F700-15480

5F700-15500

5F700-15550

5F700-15600

59120-30T11

59117-30T11

Lift cylinder
Lift cylinder
Lift cylinder
Lift cylinder
Tilt cylinder
Tilt cylinder
Free lift cylinder
Free lift cylinder
Free lift cylinder
Free lift cylinder

Free lift cylinder

Free lift cylinder
side roller

Roller

L AIR
Description
T
Fabitiilin
L
T
A4 it i
A4 i i

[ERT S Rl
i A
Tl
[ERT SRl
Tl I
e A e
ket

wh

ik

Remark

3F480
3F500
3F550
3F600
<5500mm
=5500mm
3F450

3F430

3F480

3F500

3F550

3F600

VR

CN-4

#i¥2

Remark2

| i

1% (3F)
E42

MAST (3F)

Fig 42




T
i

Item No

15-3F430-58S00

58S00-15T01

15-3F480-58S00

15-3F500-58S00

15-3F550-58S00

15-3F600-58S00

7% (3F)
7% (3F)
7% (3F)
7% (3F)
7%= (3F)

1% (3F)

FAE AR

Description

& 2% Mast(3F) Series

& %% Mast(3F) Series

& %% Mast(3F) Series
& %% Mast(3F) Series
& &% Mast(3F) Series

& &% Mast(3F) Series

ik

Remark

3F430

3F450

3F480

3F500

3F550

3F600

VR

Supplier Part
No

#i¥2

Remark2

]

1% (3F)
E42

MAST (3F)

Fig 42




B5

Item No

690B1-15T01

690B2-30T01

690B3-30T01

69008-15T01

690B5-30T01

690B6-30T01

690B7-30T01

690B8-15T01

59900-15T11

690B9-30T11

59600-30T11

69D00-15T01

58A10-30T11

01235-22240

TGRS

Part No

L AIR

Description
Tube vinyl SRl A
Clip K$E10-16
Band [5 i A
Three way connector i@k
Tube vinyl SRl A
Band IRl i A 4 )y
Tube vinyl SRl
Hose H. P. o R
Flow regulator PR 3t i
Washer HAHE 22
Three way connector ZilHEk
Hose H P o A
Through type connector | i i 3k

O-ring

ik

Remark

VR

Supplier Part
No

#i¥2

Remark2

IZRE ARG (2W)
E43

HYDRAULIC SYSTEM MAST(2W)

Fig 43




B5

Item No

690B4-30T01

69D00-15T01

01235-20240

59900-15T11

690B9-30T11

690B8-30T01

58514-30T11

58F02-15T11

58A10-30T11

58514-30T11

01235-22240

FAE AR

Description

Three way connector
Hose H P

O-ring

Flow regulator

Washer

Hose H. P,
Connector

Hose H. P.

Through type connector

Connector

O-ring

i@k
TR

OR, B 20x2.4
PR i i)

A HE22
TR
LAk

AT R
Rk
IEREESS

OR, B 24x2.4

ik

Remark

2F300

VR

Supplier Part
No

#i¥2

Remark2

MREWRL (2F)
44

HYDRAULIC SYSTEM MAST(2F)

Fig 44

1%
A
|
| ‘ 1 L |
}.:-xl.ﬁ
3
4
2 ‘ ‘
e |



B5

Item No

59900-15T11

690B9-30T11

57511-30T01

58S505-30T11

53800-15T11

58SA1-15T11

01235-20240

59600-30T11

58SA2-15T11

58A10-30T11

01235-22265

58514-30T11

51S00-15T11

58SA3-15T11

58SA3-15430

58SA3-15480

58SA3-15500

58SA3-15550

58SA3-15600

52800-15T11

00093-0600A

05782-0820A

HEEL
Description
Flow regulator PR 3 i
Washer HEHE 22
Three way connector =iE
Connector =l R sk
Hydraulic pipe ass'y BT R SR

Hose,H.P ass'y
O-ring

Three way connector
Hose,H.P ass'y
Through type connector
O-ring

Connector

Hydraulic pipe ass'y
Hydraulic pipe ass'y
Hydraulic pipe ass'y
Hydraulic pipe ass'y
Hydraulic pipe ass'y
Hydraulic pipe ass'y
Hydraulic pipe ass'y
Hydraulic pipe ass'y
Washer

Bolt

o P J R

Bk

O % #1 22x2.65
LA
o LA
o L 7
o L PR A
o
o P R
o L 7
o e P R
MR R
HEs

1242 M8x20

%k

Remark

3F450

3F430

3F480

3F500

3F550

3F600

P E S

Supplier Part
No

#i¥2

Remark2

IMREER ARG (3F)
E45

07

Fig 45

HYDRAULIC SYSTEM MAST(3F)



B5

Item No

20
21
22
23

24

58300-15T11

58301-15T11

58302-15T11

01235-48265

58303-15T11

00091-3220B

00078-0808A

58305-15T11

58306-15T11

58307-15T11

58308-15T11

58309-15T11

58310-15T11

58311-15T11

58312-15T11

58313-15T11

58314-15T11

00119-1026B

05786-1450A

00093-1400A

59800-15T11

08941-4000A

58500-15T11

58315-30T11

05786-1225A

TGRS

Part No

FAE AR
Description
Lift cylinder (Inc.01-17) %?Hmﬁ%ﬁi(ﬁﬁo’l-
Seal 5% 24 Pl
Packing )
O-ring OR![E|47.5%2.65
Bushing M4 3630
Plug ET
Screw 125TM8x8
Cap IR
Sleeve LIRS
Cylinder [iNERS
Rod EAERT
Spacer s
Piston I
Snap ring iz ]
Wearing SR
Snap ring EEa
U-ring VR L
Pin $4D10x26
Bolt 242 M14x1.5x50
Washer,lock HE14
Sheave B
Snap ring 3L 40
Chain(Inc.33-35) $E% AL LH1223(B 4 33
Sleeve (kS
Bolt 242 M12x1.25%25

ik

Remark

P E S
Supplier Part
No

24495-42271

23650-83581
D28B8-42611
23918-52161

Z6053-05562

Z2113-04530
Z2113-04030

E30CD140002

D20B8-49051B

D20B8-49051B
GCQ056DJ.1-

00
GCQO050DJ.1-
00

GCQ056DJ-01

GCQ050DJ-01

HRD20A8405/
D28A8-43131

GCQ050DJ-02
D28B8-42411B
D20B8-42371B
D20B8-42381

27978-42421

#i¥2

Remark2

RFHHEL(2W)

El46

LIFT CYLINDER(2W)

Fig 46




B5

Item No

25
26

27

00119-0330B

58317-15T11

06171-1400A

58300-15T11-KIT

TGRS

Part No

seal kit

S G

Description

$43%30
BRI RE
$2M14x1.5
T i L A

ik

Remark

all*parts

VR

Supplier Part
No

24459-42291
23650-83531
24468-42001

23650-83521

#i¥2

Remark2

RFHHEL(2W)
E46

Fig 46

LIFT CYLINDER(2W)




B5

Item No

20
21
22
23
24
25
26
27

28

49801-15T11

49802-15T11

49808-15T11

49804-15T11

01235-10031

49805-15T11

498018-15T11

49807-15T11

00071-0610A

49812-30T11

49803-15T11

49813-15T11

49814-15T11

05785-1660A

00093-1600A

58504-15T01

58521-30T01

49509-15T11

52800-15T01

59800-15T11

08941-4000A

49810-15T11

49811-15T11

49815-15T11

58317-15T11

06171-1415A

00091-0330A

58501-15T01

TGRS

Part No

L AIR

Description
Cap SHE
Dust ring B 4 B 55x653x8/6.5

3B 55x65x6

Snap ring 4 K 55X65X3
O-ring seal Of.E74.4x3.1
Snap ring 4
O-ring seal O Rl d15.8"2.4
Wearing FAIRD75%20x2.5
Screw #24TM5x5
Shim )
washer AA T 70X56X6.3

Piston rod ass’y
Cylinder body (front)
Bolt

Washer, lock
Sheave seat
Stopper, chain
Bushing

Chain ass’y
Sheave

Snap ring

Spool

Spring

Seat, spring

Chain connector

FEFERT RAR
iRz
1242 M16x1.5x60

#E16

HEAC
PEER
BEHME5040
B

$4P840

[E

L5

PR
FRITHZ B
12EM14x1.5
FFO$43x30

BBk

ik

Remark

VR

Supplier Part
No

GCQ085JC-02
ME-3-60
27970-82521
B6052-00012
Z6053-08443
B6052-00022
GN1766FO
22518-45141
B8032-05005
Q70B0-82141

FU0977HO

GCQ85JC-
01&GCQO85H
GCQ085JC.1-
00

Z2114-06035

780708K1S
GCQO85HST-

001
GCQO85HST-
04

#i¥2 B e 7 i EL (2F/3F)

E47

Remark2

FREE LIFT CYLINDER(2F/3F)

Fig 47
30 29
(B ]
28
& & 25
= & 26
~~-2¢v

T

13

2254

QS; 23



B5

Item No

29
30
31
32

33

TGRS

Part No

58502-15T01
00091-3220A
498015-15T11
498016-15T11
498017-15T11

49800-15T11-KIT

Pin
Pin
Bonnet
washer

Spool

Kit for free lift cyl.

S G

Description

il
FO$H3.2x20
[2FE3

22 Pl
(D

B i T A2 F

ik

Remark

All¥xParts

VR

Supplier Part
No

Z6053-07753

#i¥2

Remark2

& e F 5 EL (2F/3F) FREE LIFT CYLINDER(2F/3F)

47 Fig 47

—
——
i == o1
3= o5
325 —
T

2254

L ~ 23
Dy



B5

Item No

5F301-15T11

01235-55310

5F302-15T11

5F303-15T11

5F304-15T11

5F305-15T11

5F401-15T11

5F306-15T11

00080-0608A

01235-26240

5F307-15T11

5F308-15T11

5F309-15T11

5F314-15T11

5F313-15T11

5F311-15T11

5F312-15T11

5F402-15T11

5F300-15T11-KIT

TGRS

Part No

L AIR

Description
Cap, cylinder i
O-ring seal OR%[55x3.1
Snap ring MLLILME 18
Yx-ring seal Yx#31 B 32x42x6
Snap ring $4E32x42x3
Dust ring LNB R4 [ 32x40x5/6.5
Joint rod JESEAT
Bushing M 4h& 3230
Screw #24TM6x8
O-ring seal Of[El26x2.4
Spool iRt
Spring 5
Plug 123 71/8"
Cylinder body (R) Wik )
Piston rod ass’ y -R AR ZEAT SR
Wearing K& 50x45x15
Cylinder body (L) i ()
Pistonrod ass’ y (L) |/ R:gefFiak
Kit for lift cyl. T s E AL

ik

Remark

All¥xParts

P E S
Supplier Part
No

GCQO50HST2-
02A

Z6003-06003
B6352-00018
23918-52161
23650-83531

23650-83581

GCQ050DJ2-
01

Z2116-04030
B1830-06008

Z6003-02602

GCQO50HST2-
06

Q/zB223.1

GCQO50HST2-
08

#i¥2

Remark2

EIHREL (2F)
E148

A

LIFT CYLINDER (2F)

Fig 48




5

Item No

05786-1050B

58A14-15T01

58200-15T01

58A05-15T01

58A12-30T01

58A06-30T01

05783-1035B

58A13-30T01

Bolt

Spacer

Support ,cylinder
Support

Shim

Spacer

Bolt

Cushion

HEEL

Description

4242 M10x1.5x50
P
TR € F Ak
BT S 7
biFARIGE 5795y
T 1 e £

242 M10x35

R

%k

Remark

P E S

Supplier Part
No

#i¥2 LT %24 LIFT CYLINDER MOUNT

E49 Fig 49
Remark2




B5

Item No

20

21

22

58603-15T11

00093-1400A

06171-1415A

50600-15T02

05783-0820A

58606-15T11

58602-15T11

58607-15T11

58605-15T11

58609-15T11

58A11-15T11

00093-0800A

58601-15T11

58610-15T11

58613-15T11

58604-15T11

58615-15T11

58601-30T11

08931-4700A

58618-15T11

05786-1455A

58608-15T11

58600-15T11-KIT

TGRS

Part No

Ear ring

washer

nut

Pin

Bolt

washer

Guide Sleeve
Snap ring

Shim

Yx-ring

O-ring

washer
Body,piston ass'y
Tube,cylinder ass'y
U-ring

spacer

Bushing

Grease

Snap ring
Bushing

Bolt
Bushing

Kit for tilt cyl.

S G

Description

H3F

gl

$28M14
ARk R
212 M8x20
B2 B 47730%7
FRE

a1

#430%43*3
URIZ 33/ 30*43*10
OB E [ 63*3.1
BES

R

[Nz psyad
URIZ$18 63*53*6
SR

$ME54h& 3038
FLIE A MR
@47

X T54h7% GE30ES
12#M14x55
SRR 3025
A A4S A

ik

Remark

% % %

All¥x Parts

VR

Supplier Part
No

HRD61F8502
B5050-00014

B4123-00014

24248-52341
D10B8-52051
24248-52351
24248-52331
24248-52321

Z6003-06303

X063DJ.1
X063DJ.2
22439-43711
24248-52251
Z2123-03038
Q700B01
B6052-00047

Z2123-03025

B0223-14055

Z2123-03025

#i¥2

Remark2

1RRLHEL (2W/2F)
E50

TILT CYLINDER (2W/2F)

Fig 50



B5

Item No

20
21

22

58603-15T11

00093-1400A

06171-1415A

50600-15T02

05783-0820A

58606-15T11

58602-15T11

58607-15T11

58605-15T11

58609-15T11

58A11-15T11

00093-0800A

58501-15T11

58502-15T11

58613-15T11

58604-15T11

58615-15T11

58601-30T11

08931-4700A

58618-15T11

05786-1455A

58608-15T11

53500-30T11-KIT

TGRS

Part No

Ear ring
washer

nut

Pin

Bolt

washer
Guide Sleeve
Snap ring
Shim

Yx-ring
O-ring
washer
Body,piston ass'y
Tube,cylinder ass'y
U-ring
spacer
Bushing
Grease

Snap ring
Bushing

Bolt

Bushing

Kit for tilt cyl.

S G

Description

H3F
gl
12EM14
ARk R
1242 M8x20
By 4Bl 47*30*7
CAUES
L)
430433
URI 41 3043410
ORI Z#f[#63°3.1
HES
IR
LB AR
URI %43 [6353'6
SR

&4 3038
LR R
$4R847
%4547k GE30ES
1242 M14x55
MK 3025

At it i 2 6

ik

Remark

% % %

All¥xParts

VR

Supplier Part
No

HRD61F8502
B5050-00014

B4123-00014

24248-52341
D10B8-52051
24248-52351
24248-52331
24248-52321

Z6003-06303

X063DJ.1
X063DJ.2
22439-43711
24248-52251
Z2123-03038
Q700801
B6052-00047
Z2123-03025
B0223-14055

Z2123-03025

&iE2

Remark2

iFHmEL (3F)
E51

TILT CYLINDER (3F)

Fig 51



B5

Item No

59600-15T01

59700-15T01

59A00-15T11

58A01-15T11

05782-1430B

00093-1401A

59121-25T11

TGRS

Part No

Carriage
Backrest
Roller
Fork&lock pin
Bolt

Washer

Pin lock

S G

Description

"X

S

FEVIE S

wE
395551
242 M14x30
BE14
e

ik

Remark

VR

Supplier Part
No

760211AT

L=920

#i¥2

Remark2

AR W)

[E52

LIFT CARRIAGE (2W)

Fig 52




B5

Item No

5F5A0-15T01

59700-15T01

59A00-15T11

58A01-15T11

05782-1430B

00093-1401A

59121-25T11

TGRS

Part No

Carriage
Backrest
Roller
Fork&lock pin
Bolt

Washer

Pin lock

S G

Description

"X

S

EET e

wE

B
242 M14x30
BE14

LS|

ik

Remark

VR

Supplier Part
NO

760211AT

L=920

#i¥2

Remark2

BR (2F)
[E53

LIFT CARRIAGE (2F)

Fig 53




B5

Item No

54SA0-15T01

59700-15T01

59A00-15T11

59400-15T11

05782-1430B

00093-1401A

59121-25T11

TGRS

Part No

Carriage
Backrest
Roller
Fork&lock pin
Bolt

Washer

Pin lock

S G

Description

"X

S

EET e

wE

B
242 M14x30
BE14
e

ik

Remark

VR

Supplier Part
No

760211AT

#i¥2

Remark2

L=970

AR (3F)
[E54

LIFT CARRIAGE (3F)

Fig 54




B s FAE AR Howk |k P E S &2
Supplier Part Remark2
Part No Description QTY |Remark No
24000-30T11 Harness ass'y LR R 1 Allsx Parts 4TNE92
M24000-30T11 Harness ass'y LR R 1 Allsx Parts F2.2
24000-
24001-30T11 Cabinet harness [HE3 LY 1 | 30T11,M24000-
anT44
24002-15T11 Engine harness RENHLEL K 1 F4TNE92 24000-30T11
M24002-15T11 Engine harness RENHLLH 1 *F2.2 M24000-30T11
24000-
24003-30T13 Rear light harness JEAT R 1 b 30T11,M24000-
20744 19
24800-30T11 Combination (L€ 3587 1 20
248A0-30T11 Combination (L €358 1 08152015- 16
73715-30T11 Control box sl A 1 23
24004-30T13 Switch,direction VERESITS 1 24
24005-30T13 Switch light AT % 1 01
ion li . 24000- 25
24009-30T13 Cable,caution light ERAT LA 1 [k 30T11,M24000-
73712-30T11 Caution light SRR AT 1 i FA 04
Y73716-25T11 Water temp sending unit | 7K & 7 3¢ 1 4TNE92 17
M73716-25T11 Water temp sending unit [ /KL /g& % 3¢ 1 F2.2
73722-30T11 Buzzer e 5 1
Y24010-25T13 Cable HZE (+) 1 —_—— |
f \
13 24011-30T13 Cable Wi (=) 1 1_8_,/02,f 05 /12/15 14/13| (10|11
14 173A1-30T11 Battery it 1
15 173A0-15T11 Fuel level sending unit TR R 1
e 24000-
16 173A2-30T11 Cable,head I T4 2
avle.neac famp TAATER * 30T11.M24000-
17 73721-30T11 Horn LIS 1
18 73719-30T11 Oil temp sending unit SHIRRFERC1/2 1




5 B s FAE AR Howk |k VR &iE2 ARG ELECTRIC SYSTEM
Item No Part No Description QTY |Remark Supp:\i‘e; Part Remark2 Hos Flo %

19 73713-30T11 Head lamp ass’y A RAT 2

20 73714-30T11 Head lamp HIANT 2

21 73710-30T11 Combination lamp ZEEHEIT 2

22 73707-15T11 Rearview mirror NG RO 2

23 73723-30T11 Switch,caution light AT R 1

08

24 73724-30T11 Switch JUSIES 1

25 73725-30T11 Brake switch T Bh % 1

26 73737-15T11 start coil K 1 [F2

12/15 1J11 \1_0 ("

/
18 /02/05 /




BSR% (4TNE92) ELECTRIC SYSTEM 4TNE92
156 Fig 56
NETERS
ALARM R KEY' SWITCHS CENTROL CONTROL BOX TN
TURN DICTION SHITCHS TURNING SHITCHES  5WTCHS r NI CATORS zmelmwu_|

[ ]

FRONT LAWP

F ¢

&2 7 4 5

BE

E

B8

| N

e

=

i

FRONT LANP

SECERATIR STARTER
OF FUEL AND WATER
——liin - !
L ]
| - ol
FUEL PRESSURE SH1TCH | FUEL TENPERATURE SHITCH i P
EFE—— _g-g_l ELECTOLYTE GONTROL VALVE
| HORN SH1TCH ELEGTRIGAL VALAE
e— I
FUEL LEVEL SENSOR : I__h'
| ‘ WARN-UP STOPPLE
= |
1 e = =
| ‘ \
| ] |
d - REAR LANPS
BEABLAMPE |_ GENERATOR d H ‘ e
wn Q@ ] w
bl [8"]" | REAR ALARN LAWP BRAKE LAWP SHITCH ‘ " FHJ | o
PPy 131 N E— i A . Wi
s (@[ 1] 4_ (D] s




BER%(S4Q2)
[&57

Ol Pressure SW ~fas}

Air Filtration SW_@_“

Instrunent Aesenhl

i
Ful mmj_@T

Fusl Gauge Bourmeter

Hopre

Hator Thormongte

=]

ELECTRIC SYSTEM S4Q2

Fig 57

S\‘ EEI) A

Bator Temporaturs !mngl:—lj &

Fusl Shatotf Valve

|-

Fromt Lump-L

Gentral Contrel Box

Light Bff 51

Starting 51 Pre

Lenition Snitoh Powarthi

Haln Pover

Batiary

12v

Starter
Neutral Luap
[Eanerater N

fenarater F

LightIng Power
Lanp Sultch Pomslustrumnt Powar

Farward

stear Ing Lusp

Width Lamp

Front Lamp&t

Stesring Lanp

W1dth Lusp

Sultohing Power Supp)

Forward Solemold Yalve

reatlonal 5§ |

[

ng Indlo
Indleatlge Pratestes % %
Steoring Lanp =
i |
' o
Prabasting Birpd $top Laws 81

Stoaring Lump

Baskup Lamp

Width Lanp
5top Lusp

Steoring Lamp

Backup Lanp

Gontro| Pomep————=— I |,_L
L s ‘—‘I—'Y"‘_I

amrate i s b (e g AFATEA™ 1)
o hake $1gaal 51 hackep m o

o |1 : n Sinas -
i =y [Therma=smitehs Horn Pemerf Alara Lanp 51 )
i chaka Porer Standby Porer G

o

e

Add|thonal Romarke OF Contral Gomtrol Box

Lgnltlon Bultoh Porer {14104

Gwltch Pawer (12)
10A Tnstrument Pogar (15Fropt Lamp 4 1|
104

y
Lighting Poner (4

Gontral Puver (1) o

$t

arting &
e

I‘llmhr (23)

Baln Pover (13) 154 Lum Porer 49} Startlng S0 (1) [ intarml deatea] s1ce}1
10k Horn Ponwr (22) ||
104 Standby Power rabaatlng Hire G4

sheat lng Indlostlon (}9)




5

Item No

73736-30T11
73726-30T11

73727-30T11

Head lamp lens
Head lamp body

Bulb

IR

Description

AT 5
I e

GLECPSRIE)

ok [ %E
QTY |Remark
2
2
2 12V/55W

P E S

Supplier Part
No

H3.12v55

#iE2 e

[&58
Remark2

73727-30T11

73727-30T11

HEAD LAMP ASS'Y

Fig 58




5

Item No

73710-30T11

00067-0550A

73728-30T11

73729-30T11

73730-30T11

73731-30T11

73732-30T11

06170-0500A

Combination lamp
Screw

Rear lamp lens
Rear lamp bulbs
Rear lamp bulbs
Rear lamp body
Reay lamp bulbs

Nut

e SR A

Description

S@EHET
$2$TM5x50
SRHAITE
SEHAITIE
SRHAITE
O JRAAIT R
SJRHAITIER
$2M5

%k

Remark

12vi1ow

12VI21W

12V/21/5W

P E S

Supplier Part
No

#i¥2

Remark2

73710-30T11
73710-30T11
73710-30T11
73710-30T11
73710-30T11
73710-30T11

73710-30T11

S RAAAT REAR COMBINATION LAMP
159 Fig 59
1 2 3 /7 5 6 7
/ /t VPP [ 198 A

s:a&va.ﬂu&&v.v;\;




5 R L AIR o % BT A #i¥2 A ANT FRONT LAMP

Item No Part No Description QTY |Remark Supp:\i‘e; Part Remark2 % Fle %o
A 73714-30T11 Head lamp HiMT 2
1 73734-30T11 Bulb 1T 1 12V/I21W
2 73733-30T11 Front lamp lens EIRN SRS 1 73714-30T11
3 73735-30T11 Front lamp body I /NT PR 1 73714-30T11
4 00067-0455A Screw 424TM4x55 2

I

=

M
-
-




B5

Item No

24800-30T11

248A0-30T11

00067-0520A

24801-30T11

24802-30T11

48005-30T01

48004-30T11

05782-0625A

24803-30T11

00067-0625A

24808-30T11

24809-30T11

e S IR

Description
Combination Meter [hE35874
Meter panel ass'y AL S8
Screw #2$TM5x20
Connect plate SRR
Down cover [RE RN
Bolt support HE
Rubber shim e
Bolt 1242M6x25
Cover [REIEF
Screw $2$TM6x25
Meter body (&3S

Lens warning ALRLRAT

%k

Remark

P E S

Supplier Part
No

#i¥2

Remark2

24800-30T11

24800-30T11

24800-30T11

€335
Ee61

COMBINATION METER

Fig 61

S




FE5

Item No

20

21

99103-30T11

99104-30T11

99113-30T11

99105-30T11

99101-15T11

99122-30T11

99102-15T11

99116-15T11

99102-18T11

99116-18T11

99106-30T11

99107-30T11

99108-30T11

99109-30T11

99112-30T11

99110-30T11

99123-30T11

99115-30T11

99117-30T11

99111-30T11

99118-30T11

99119-30T11

99120-30T11

99121-30T11

TGRS

Part No

FAE AR

Description
Label,lift feti
Decal,warning bR
Decal, prohibit climbing |[4t€f7ic
Decal,air pressur SRR
Decal,modle S bR
Name plate g
Decal,capacity EiET
Decal,capacity o il 2%
Decal,capacity o il 2%
Decal,capacity o il 2%
Decal,hydraulic oil LTSt
Decal,caution T E A
Decal,lubrication R
Decal,add water IKAH R
Decal,strictly prohibit K b
water
Decal,fuel Kribbric
Decal,fan safty TR A
hydraulic oil M. TR ARG
mast safty M. REFFT(TRKF)
Fan safty M. REWIT(NERTF)
hand brake M. Fiilzh
seat belt M. REFIE(REWF)
Cap M. REFFIE(RLME)
CE M. CE#Fig

ik

Remark

15T8 2W/2F
15T8 3F
18T8 2W/2F

18T8 3F

VR

Supplier Part
No

#ik2

Remark2

PRk
E62

Label

Fig 62




